



AMERICAN FLAMECOAT INC.

520 Eagleton Downs Drive - D  
Pineville, NC 28134  
O: 704.405.2550  
F: 704.543.9772  
www.americanflamecoat.com

Client: Kvadrat Inc.  
549 Ottawa Avenue NW  
Grand Rapids, MI 49503

Mill: Kvadrat Inc. – ERIE color: 0121 - treated with FLAMECOAT  
Report Number: 124003  
Date: July 9, 2025

**TEST RESULTS**

**NATIONAL FIRE PROTECTION ASSOCIATION STD.701-2019 – TEST 1 Small Scale**

Specimen	Residues (seconds)	Weight loss (%)
1	0.0	11.29
2	0.0	10.15
3	0.0	14.36
4	0.0	15.57
5	0.0	9.12
6	0.0	7.68
7	0.0	10.05
8	0.0	11.87
9	0.0	11.78
10	0.0	10.99
Average	0.0	11.29

**Results: The Above Tested Material *\*Meets\** the Requirement**

**Requirements:**

Average percent weight loss cannot exceed 40% and any individual Specimen cannot exceed mean value plus three standard deviations.

**Residue Flame:**

Shall not continue to flame after reaching the floor of the tester for more than an average of two seconds per specimen for the sample of 10 specimens.

Sincerely,

Brad Souffrant

